
 

400-088-010   2006 QubicaAMF Bowling Products, Inc Page  
Rev. Date: 03/09 

5-64

 
 
 

*  CHASSIS & MOUNTING BRACKET ASSEMBLY 

16

8

16 17

18



 
 

400-088-010     2006, 2007, 2009 QubicaAMF Bowling Products, Inc Page  
Rev. Date: 03/09 

5-65

 

ITEM QTY PART # DESCRIPTION ITEM QTY PART # DESCRIPTION 
1 2 090-003-509 MOTOR MOUNT WELDMENT   
2 1 090-004-513 TIE PLATE   
3 1 088-000-068 CHASSIS SUPPORT BRACKET   
4 8 809-857-125 SCREW, HEX, 5/16 - 18 X ¾   
5 8 948-761-112 WASHER, FLAT, 11/32 X 11/16 X 1/16   
6 8 844-057-002 NUT, STOVER LOCK, 5/16 - 18   
7 1 088-200-486 CONTROLLER MOUNTING WELDMENT   
8 8 809-849-125 SCREW, HEX, ¼ - 20 X ¾   
9 4 948-753-102 WASHER, FLAT, 9/32 X 5/8 X 1/16   

10 4 844-049-002 NUT, STOVER LOCK, ¼ - 20   
11 1 088-200-568 CHASSIS COVER ASSEMBLY, WIDE   
12 2 812-840-082 SCREW, ROUND HEAD, 10 - 32 X ½   
13 1 088-000-001 90XLi PINSPOTTER CONTROLLER    

   (220V 50/60HZ)   
14 3 711-520-012 GROMMET, 5/8 X 7/8 X 1/16   
15 6 835-549-002 NUT, HEX JAM, ¼ - 20   
16 2 088-200-180 CHASSIS REAR COVER STRAP   
17 4 948-753-101 WASHER, FLAT, ¼, BLACK   
18 2 818-240-082 SCREW, ROUND HEAD, 10-32 X ½, SEMS   

      
      
      
      
      
      
      
      
      

 

*  CHASSIS & MOUNTING BRACKET ASSEMBLY 


